Report

Applicant:

Address:

Manufacturer:

Address:

EUT:

Trade Mark:

Model Number:

Date of Receipt:

Test Date:
Date of Report:

Prepared By:

Address:

Applicable
Standards:

Test Result:

Test Report

Tel: 400-688-3552

ANNEX 1

FCC ID: 2BNEK-HWEGO03G

Zhongchuang (Shenzhen) Internet of Things Co., Ltd

Room 301-1, 3rd Floor, Huihong Building, Building 18, Nanshan Ruiyuan, No. 45 Longzhu

3rd Road, Taoyuan Street, Nanshan District, Shenzhen

HUIZHOU BOSHIJIE TECHNOLOGY CO.,LTD.
No.1, Huifeng 3rd Road(W), Zhongkai High-tech Zone, Huizhou, Guangdong, China
4G GPS TRACKER(LTE CAT 1/GNSS)

N/A

HW-EGO03G
EGO03G

Dec. 09, 2024
Dec. 09, 2024 - Dec. 31, 2024
Dec. 31, 2024

Shenzhen DL Testing Technology Co., Ltd.

101-201, Comprehensive Building, Tongzhou Electronics Longgang Factory Area, No.1
Baolong Fifth Road, Baolong Community, Baolong Street, Longgang District, Shenzhen,
China

FCC CFR Title 47 Part22 Subpart H

FCC CFR Title 47 Part24 Subpart E

FCC CFR Title 47 Part27

ANSI/ TIA/ EIA-603-E-2016

FCC KDB 971168 D01 Power Meas. License Digital Systems vO3v01

ANSI C63.26:2015

Pass
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03 Peak-to-Average Ratio

Band Bandwidth (MHz) | UL Channel | RB Size | RB Position | Modulation | Result (dB) | high Limit (dB) | Verdict
Band2 14 18607 6 #0 QPSK 5.84 13 PASS
Band2 14 18607 6 #0 QAM16 6.70 13 PASS
Band2 14 18900 6 #0 QPSK 5.85 13 PASS
Band2 1.4 18900 6 #0 QAM16 6.67 13 PASS
Band2 1.4 19193 6 #0 QPSK 5.79 13 PASS
Band2 1.4 19193 6 #0 QAM16 6.68 13 PASS
Band2 3 18615 15 #0 QPSK 5.98 13 PASS
Band2 3 18615 15 #0 QAM16 6.81 13 PASS
Band2 3 18900 15 #0 QPSK 591 13 PASS
Band2 3 18900 15 #0 QAM16 6.73 13 PASS
Band2 3 19185 15 #0 QPSK 5.81 13 PASS
Band2 3 19185 15 #0 QAM16 6.71 13 PASS
Band2 5 18625 25 #0 QPSK 6.03 13 PASS
Band2 5 18625 25 #0 QAM16 6.83 13 PASS
Band2 5 18900 25 #0 QPSK 5.95 13 PASS
Band2 5 18900 25 #0 QAM16 6.69 13 PASS
Band2 5 19175 25 #0 QPSK 5.80 13 PASS
Band2 5 19175 25 #0 QAM16 6.62 13 PASS
Band2 10 18650 50 #0 QPSK 6.04 13 PASS
Band2 10 18900 50 #0 QPSK 5.86 13 PASS
Band2 10 19150 50 #0 QPSK 5.68 13 PASS
Band2 15 18675 75 #0 QPSK 5.88 13 PASS
Band2 15 18900 75 #0 QPSK 5.88 13 PASS
Band2 15 19125 75 #0 QPSK 5.70 13 PASS
Band2 20 18700 100 #0 QPSK 5.24 13 PASS
Band2 20 18900 100 #0 QPSK 5.62 13 PASS
Band2 20 19100 100 #0 QPSK 5.37 13 PASS
Band4 1.4 19957 6 #0 QPSK 4.96 13 PASS
Band4 1.4 19957 6 #0 QAM16 5.80 13 PASS
Band4 1.4 20175 6 #0 QPSK 4.97 13 PASS
Band4 1.4 20175 6 #0 QAM16 5.78 13 PASS
Band4 1.4 20393 6 #0 QPSK 4.79 13 PASS
Band4 1.4 20393 6 #0 QAM16 5.57 13 PASS
Band4 3 19965 15 #0 QPSK 5.03 13 PASS
Band4 3 19965 15 #0 QAM16 5.75 13 PASS
Band4 3 20175 15 #0 QPSK 5.00 13 PASS
Band4 3 20175 15 #0 QAM16 5.88 13 PASS
Band4 3 20385 15 #0 QPSK 4.84 13 PASS
Band4 3 20385 15 #0 QAM16 5.61 13 PASS
Band4 5 19975 25 #0 QPSK 5.01 13 PASS
Band4 5 19975 25 #0 QAM16 5.76 13 PASS
Band4 5 20175 25 #0 QPSK 5.03 13 PASS
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Band4 5 20175 25 #0 QAM16 5.77 13 PASS
Band4 5 20375 25 #0 QPSK 4.81 13 PASS
Band4 5 20375 25 #0 QAM16 5.59 13 PASS
Band4 10 20000 50 #0 QPSK 5.01 13 PASS
Band4 10 20175 50 #0 QPSK 4.94 13 PASS
Band4 10 20350 50 #0 QPSK 4.76 13 PASS
Band4 15 20025 75 #0 QPSK 5.19 13 PASS
Band4 15 20175 75 #0 QPSK 5.07 13 PASS
Band4 15 20325 75 #0 QPSK 4.95 13 PASS
Band4 20 20050 100 #0 QPSK 5.06 13 PASS
Band4 20 20175 100 #0 QPSK 4.94 13 PASS
Band4 20 20300 100 #0 QPSK 4.85 13 PASS
Band5 14 20407 6 #0 QPSK 4.03 13 PASS
Band5 14 20407 6 #0 QAM16 4.87 13 PASS
Band5 14 20525 6 #0 QPSK 5.18 13 PASS
Band5 14 20525 6 #0 QAM16 5.95 13 PASS
Band5 14 20643 6 #0 QPSK 5.22 13 PASS
Band5 14 20643 6 #0 QAM16 5.95 13 PASS
Band5 3 20415 15 #0 QPSK 3.94 13 PASS
Band5 3 20415 15 #0 QAM16 4.82 13 PASS
Band5 3 20525 15 #0 QPSK 5.24 13 PASS
Band5 3 20525 15 #0 QAM16 6.04 13 PASS
Band5 3 20635 15 #0 QPSK 5.29 13 PASS
Band5 3 20635 15 #0 QAM16 6.07 13 PASS
Band5 5 20425 25 #0 QPSK 411 13 PASS
Band5 5 20425 25 #0 QAM16 4.90 13 PASS
Band5 5 20525 25 #0 QPSK 5.51 13 PASS
Band5 5 20525 25 #0 QAM16 6.29 13 PASS
Band5 5 20625 25 #0 QPSK 4.86 13 PASS
Band5 5 20625 25 #0 QAM16 5.62 13 PASS
Band5 10 20450 50 #0 QPSK 4.57 13 PASS
Band5 10 20525 50 #0 QPSK 5.35 13 PASS
Band5 10 20600 50 #0 QPSK 4.60 13 PASS
Band66 14 131979 6 #0 QPSK 5.00 13 PASS
Band66 14 131979 6 #0 QAM16 5.82 13 PASS
Band66 14 132322 6 #0 QPSK 4.80 13 PASS
Band66 14 132322 6 #0 QAM16 5.60 13 PASS
Band66 14 132665 6 #0 QPSK 4.86 13 PASS
Band66 14 132665 6 #0 QAM16 5.72 13 PASS
Band66 3 131987 15 #0 QPSK 5.04 13 PASS
Band66 3 131987 15 #0 QAM16 5.94 13 PASS
Band66 3 132322 15 #0 QPSK 4.84 13 PASS
Band66 3 132322 15 #0 QAM16 5.63 13 PASS
Band66 3 132657 15 #0 QPSK 4.92 13 PASS
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Band66 3 132657 15 #0 QAM16 5.68 13 PASS
Band66 5 131997 25 #0 QPSK 5.06 13 PASS
Band66 5 131997 25 #0 QAM16 5.78 13 PASS
Band66 5 132322 25 #0 QPSK 4.83 13 PASS
Band66 5 132322 25 #0 QAM16 5.66 13 PASS
Band66 5 132647 25 #0 QPSK 4.84 13 PASS
Band66 5 132647 25 #0 QAM16 5.66 13 PASS
Band66 10 132022 50 #0 QPSK 5.02 13 PASS
Band66 10 132322 50 #0 QPSK 4.80 13 PASS
Band66 10 132622 50 #0 QPSK 4.79 13 PASS
Band66 15 132047 75 #0 QPSK 5.26 13 PASS
Band66 15 132322 75 #0 QPSK 5.01 13 PASS
Band66 15 132597 75 #0 QPSK 5.03 13 PASS
Band66 20 132072 100 #0 QPSK 5.10 13 PASS
Band66 20 132322 100 #0 QPSK 491 13 PASS
Band66 20 132572 100 #0 QPSK 4.92 13 PASS

Test Report

Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com

Page 4 of 272


mailto:service@dl-cert.com

Report

Band2 QPSK BW=1.4MHz Channel=18607 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

Average Power

19.18 dBm
40.98 % at 0dB

2.82dB
5.03dB
5.84 dB
6.13dB
6.28 dB
6.32dB

6.35dB
25.53 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [ ALIGN AUTO |

08:09:24 PMDec 30, 2024

Center Freq: 1.850700000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG

STATUS

Band2 QAM16 BW=1.4MHz Channel=18607 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

Average Power

18.31 dBm
41.13 % at 0dB

3.11dB
5.67 dB
6.70 dB
7.14dB
7.39dB
7.42dB

7.42 dB
25.73 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [ ALIGN AUTO |

08:09:26 PMDec 30, 2024

Center Freq: 1.850700000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS
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Band2 QAM16 BW=1.4MHz Channel=18900 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

Average Power

17.71 dBm
43.53 % at 0dB

2.97dB
5.50 dB
6.67 dB
7.30dB
7.73dB
7.76 dB

7.76 dB
25.47 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [ ALIGN AUTO |

08:09:33 PMDec 30, 2024

Center Freq: 1.880000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG

STATUS

Band2 QPSK BW=1.4MHz Channel=18900 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

Average Power

18.66 dBm
43.05 % at 0dB

2.67 dB
4.99 dB
5.85dB
6.43dB
6.90 dB
6.94 dB

6.94 dB
25.60 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [ ALIGN AUTO |

08:09:31 PMDec 30, 2024

Center Freq: 1.880000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS
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Band2 QPSK BW=1.4MHz Channel=19193 RB Size=6 Position=#0

[l

e Keysight Spectrum Analyzer - Power Stat CCDF
500 AC [

RL

SENSE:INT] [ ALIGN AUTO |

08:09:37 PMDec 30, 2024

Center Freq: 1.909300000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.909300000 GHz

——
#IFGain:Low

Average Power Gaussian

18.77 dBm
42.91 % at 0dB

2.72dB
4.94 dB
5.79dB
6.26 dB
6.50 dB
6.54 dB

6.54 dB
25.31 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band2 QAM16 BW=1.4MHz Channel=19193 RB Size=6 Position=#0

[l

[ SENSE:INT] [ ALIGN AUTO |

08:09:40 PMDec 30, 2024

Center Freq: 1.909300000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

Average Power

17.94 dBm
42.27 % at 0dB

3.01adB
5.54 dB
6.68 dB
7.11dB
7.38dB
7.40 dB

7.42 dB
25.36 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS
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Band2 QPSK BW=3MHz Channel=18615 RB Size=15 Position=#0

Average Power Gaussian

19.15 dBm
40.44 % at 0dB

10.0 % 2.69 dB
1.0% 5.04 dB
0.1% 5.98 dB
0.01 % 6.47 dB
0.001% 6.76dB
0.0001% 6.83dB

Peak 6.83 dB
25.98 dBm
0.0001 %

Info BW 25.000 MHz

e Keysight Spectrum Analyzer - Power Stat CCDF |£”i”&l
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 08:09:46 PMDec 30, 2024
Center Freq 1.851500000 GHz Ce.nter Freq: 1.851500000 GHz Radic Std: None
—s— Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS

Band2 QAM16 BW=3MHz Channel=18615 RB Size=15 Position=#0

#IFGain:Low #Atten: 40 dB

Average Power

18.11 dBm
40.61 % at 0dB

10.0 % 3.02 dB
1.0% 5.65dB
0.1% 6.81dB
0.01 % 7.41dB
0.001% 7.94dB
0.0001% 7.98dB

Peak 8.01 dB
26.12 dBm

0.0001 %
Info BW 25.000 MHz

e Keysight Spectrum Analyzer - Power Stat CCDF |£”i”&l
[ SENSE:INT] [ ALIGN AUTO | 08:00:48 PMDec 30, 2024
Center Freq: 1.851500000 GHz Radic Std: None
—s— Trig: Free Run Counts:1.00 M/1.00 Mpt

MSG STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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Band2 QPSK BW=3MHz Channel=18900 RB Size=15 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

Average Power

18.58 dBm
43.01 % at 0dB

2.49dB
4.91 dB
5.91dB
6.41dB
6.76 dB
6.93dB

6.93 dB
25.51 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [ ALIGN AUTO |

08:09:53 PMDec 30, 2024

Center Freq: 1.880000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG

STATUS

Band2 QAM16 BW=3MHz Channel=18900 RB Size=15 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

Average Power

17.53 dBm
42.81 % at 0dB

2.91dB
5.49 dB
6.73 dB
7.38dB
7.89dB
7.94dB

7.96 dB
25.49 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [ ALIGN AUTO |

08:09:56 PMDec 30, 2024

Center Freq: 1.880000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552
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Band2 QPSK BW=3MHz Channel=19185 RB Size=15 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL

500 AC [ SENSE:INT] [ ALIGN AUTO |

08:10:00 PMDec 30, 2024

Center Freq: 1.908500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.908500000 GHz

——
#IFGain:Low

Average Power Gaussian

18.84 dBm
41.92 % at 0dB

2.64dB
4.93 dB
5.81dB
6.28 dB
6.69 dB
6.82dB

6.82 dB
25.66 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band2 QPSK BW=5MHz Channel=18625 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

[ SENSE:INT] [ ALIGN AUTO |

08:10:10 PMDec 30, 2024

Center Freq: 1.852500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

Average Power

19.08 dBm
41.05 % at 0dB

2.59dB
5.07 dB
6.03 dB
6.52 dB
6.87 dB
6.93dB

6.93 dB
26.01 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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Band2 QAM16 BW=3MHz Channel=19185 RB Size=15 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF |£”i”&l
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 08:10:03 PMDec 30, 2024
Center Freq 1.908500000 GHz Ce.nter Freq: 1.908500000 GHz Radic Std: None
—s— Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power Gaussian

10.0 % 2.98 dB
1.0% 5.51dB
0.1% 6.71 dB
0.01 % 7.19dB
0.001% 7.43dB
0.0001% 7.61dB

Peak 7.62 dB
25.40 dBm

0.0001 %
Info BW 25.000 MHz

MSG STATUS

Band2 QAM16 BW=5MHz Channel=18625 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF |£”i”&l
[ SENSE:INT] [ ALIGN AUTO | 08:10:12 PMDec 30, 2024
Center Freq: 1.852500000 GHz Radic Std: None
—s— Trig: Free Run Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power

18.13 dBm
41.12 % at 0dB

10.0 % 2.96 dB
1.0% 5.62 dB
0.1% 6.83 dB
0.01 % 7.37 dB
0.001% 7.76dB
0.0001% 7.85dB

Peak 7.87 dB
26.00 dBm

0.0001 %
Info BW 25.000 MHz

MSG STATUS
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Band2 QPSK BW=5MHz Channel=18900 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

[ SENSE:INT] [ ALIGN AUTO |

08:10:16 PMDec 30, 2024

Center Freq: 1.880000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

Average Power

18.52 dBm
43.57 % at 0dB

244 dB
4.91 dB
5.95dB
6.43dB
6.78 dB
7.30dB

7.33dB
25.85dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band2 QPSK BW=5MHz Channel=19175 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

[ SENSE:INT] [ ALIGN AUTO |

08:10:23 PMDec 30, 2024

Center Freq: 1.907500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

Average Power

18.67 dBm
42.93 % at 0dB

254 dB
4.90 dB
5.80dB
6.22 dB
6.47 dB
6.59 dB

6.63 dB
25.30 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com  Email:

service@dl|-cert.com
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Band2 QAM16 BW=5MHz Channel=18900 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

[ SENSE:INT] [ ALIGN AUTO |

08:10:19 PMDec 30, 2024

Center Freq: 1.880000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

Average Power

17.69 dBm
43.27 % at 0dB

2.84dB
5.46 dB
6.69 dB
7.32dB
7.75dB
8.00dB

8.03dB
25.72 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

o,
0.0001 "BOdB

Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band2 QAM16 BW=5MHz Channel=19175 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

[ SENSE:INT] [ ALIGN AUTO |

08:10:26 PMDec 30, 2024

Center Freq: 1.907500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

Average Power

17.64 dBm
42.62 % at 0dB

2.91dB
5.47 dB
6.62 dB
7.19dB
7.43dB
7.52dB

7.53 dB
2517 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com  Email:

service@dl|-cert.com
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Band2 QPSK BW=10MHz Channel=18650 RB Size=50 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

[ SENSE:INT] [ ALIGN AUTO |

08:10:32 PMDec 30, 2024

Center Freq: 1.855000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

Average Power

19.13 dBm
42.66 % at 0dB

248 dB
4.96 dB
6.04 dB
6.78 dB
7.33dB
7.47 dB

7.50 dB
26.63 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band2 QPSK BW=10MHz Channel=18900 RB Size=50 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

[ SENSE:INT] [ ALIGN AUTO |

08:10:36 PMDec 30, 2024

Center Freq: 1.880000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

Average Power

18.39 dBm
44.75 % at 0dB

2.35dB
4.76 dB
5.86 dB
6.67 dB
7.06 dB
7.34dB

7.43 dB
25.82 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com  Email:

service@dl|-cert.com
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Band2 QPSK BW=10MHz Channel=19150 RB Size=50 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL

500 AC [ SENSE:INT] [ ALIGN AUTO |

08:10:40 PMDec 30, 2024

Center Freq: 1.905000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.905000000 GHz

——
#IFGain:Low

Average Power Gaussian

18.57 dBm
44.15 % at 0dB

241dB
4.73 dB
5.68 dB
6.31dB
6.71dB
6.96 dB

6.98 dB
25.55 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band2 QPSK BW=15MHz Channel=18675 RB Size=75 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

[ SENSE:INT] [ ALIGN AUTO |

08:10:47 PMDec 30, 2024

Center Freq: 1.857500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

Average Power

19.05 dBm
43.64 % at 0dB

2.60dB
4.95 dB
5.88 dB
6.20 dB
6.39dB
6.48 dB

6.48 dB
25.53 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com

Page 15 of 272


mailto:service@dl-cert.com

Report

Band2 QPSK BW=15MHz Channel=18900 RB Size=75 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

Average Power

18.34 dBm
43.44 % at 0dB

2.51dB
4.94 dB
5.88 dB
6.24 dB
6.45dB
6.56 dB

6.58 dB
24.92 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [ ALIGN AUTO |

08:10:51 PMDec 30, 2024

Center Freq: 1.880000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG

STATUS

Band2 QPSK BW=15MHz Channel=19125 RB Size=75 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

Average Power

18.51 dBm
44.13 % at 0dB

253 dB
4.81 dB
5.70 dB
6.04 dB
6.28 dB
6.43dB

6.56 dB
25.07 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [ ALIGN AUTO |

08:10:55 PMDec 30, 2024

Center Freq: 1.902500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552

Web:www.dl-cert.com Email: service@dl-cert.com

Page 16 of 272


mailto:service@dl-cert.com

Report

Band2 QPSK BW=20MHz Channel=18700 RB Size=100 Position=#0

[l

e Keysight Spectrum Analyzer - Power Stat CCDF
0

500 AC [ SENSE:INT] [ ALIGN AUTO |

RL

08:11:02 PMDec 30, 2024

Center Freq: 1.860000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.860000000 GHz

——
#IFGain:Low

Average Power Gaussian

18.83 dBm
45.94 % at 0dB

244 dB
4.34 dB
5.24 dB
5.91dB
6.28 dB
6.47 dB

6.52 dB
25.35dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band2 QPSK BW=20MHz Channel=18900 RB Size=100 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

[ SENSE:INT] [ ALIGN AUTO | 08:11:07

PMDec 30,2024

Center Freq: 1.880000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

Average Power

18.47 dBm
44.98 % at 0dB

2.37dB
4.61 dB
5.62 dB
6.35dB
6.84 dB
6.94 dB

6.94 dB
25.41 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com

Page 17 of 272


mailto:service@dl-cert.com

Report

Band2 QPSK BW=20MHz Channel=19100 RB Size=100 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

[ SENSE:INT] [ ALIGN AUTO |

08:11:12 PMDec 30, 2024

Center Freq: 1.900000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

Average Power

18.54 dBm
46.03 % at 0dB

2.37dB
4.44 dB
5.37dB
6.05dB
6.44 dB
6.69 dB

6.79 dB
25.33 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band4 QPSK BW=1.4MHz Channel=19957 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF AC [ SENSE:INT] I ALIGN AUTO |

09:30:46 PMDec 30, 2024

Center Freq: 1.710700000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.710700000 GHz

——
#IFGain:Low

Average Power

20.72 dBm
49.53 % at 0dB

248 dB
4.25dB
4.96 dB
5.23dB
5.37dB
5.41dB

5.42 dB
26.14 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com  Email:

service@dl|-cert.com
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mailto:service@dl-cert.com

Report

Band4 QAM16 BW=1.4MHz Channel=19957 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

09:30:48 PMDec 30, 2024

Center Freq: 1.710700000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.710700000 GHz

——
#IFGain:Low

Gaussian

Average Power

19.75 dBm
47.11 % at 0dB

2.80dB
4.86 dB
5.80dB
6.23dB
6.42 dB
6.50 dB

6.54 dB
26.29 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band4 QPSK BW=1.4MHz Channel=20175 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

09:30:53 PMDec 30, 2024

Center Freq: 1.732500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.732500000 GHz

——
#IFGain:Low

Average Power Gaussian

20.79 dBm
49.72 % at 0dB

2.47dB
4.22 dB
4.97 dB
5.38dB
5.49dB
5.591dB

5.51dB
26.30 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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mailto:service@dl-cert.com

Report

Band4 QPSK BW=1.4MHz Channel=20393 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF AC [ SENSE:INT] I ALIGN AUTO |

09:30:59 PMDec 30, 2024

Center Freq: 1.754300000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.754300000 GHz

——
#IFGain:Low

Average Power

20.83 dBm
50.69 % at 0dB

243 dB
4.07 dB
4.79 dB
5.22dB
5.44dB
5.48 dB

5.51dB
26.34 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band4 QAM16 BW=1.4MHz Channel=20175 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF AC [ SENSE:INT] I ALIGN AUTO |

09:30:55 PMDec 30, 2024

Center Freq: 1.732500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.732500000 GHz

——
#IFGain:Low

Average Power Gaussian
0

19.93 dBm
46.79 % at 0dB

2.86dB
4.81 dB
5.78 dB
6.32dB
6.59 dB
6.63 dB

6.63 dB
26.56 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com  Email:

service@dl|-cert.com
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mailto:service@dl-cert.com

Report

Band4 QAM16 BW=1.4MHz Channel=20393 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF AC [ SENSE:INT] I ALIGN AUTO |

09:31:02 PMDec 30, 2024

Center Freq: 1.754300000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.754300000 GHz

——
#IFGain:Low

Average Power

20.13 dBm
47.39 % at 0dB

2.78 dB
4.66 dB
5.57 dB
5.94 dB
6.17 dB
6.25dB

6.25dB
26.38 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

o,
0.0001 "BOdB

Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band4 QPSK BW=3MHz Channel=19965 RB Size=15 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF AC [ SENSE:INT] I ALIGN AUTO |

09:31:08 PMDec 30, 2024

Center Freq: 1.711500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.711500000 GHz

——
#IFGain:Low

Average Power Gaussian
0

20.75 dBm
49.13 % at 0dB

2.33dB
4.18 dB
5.03dB
5.47 dB
5.69dB
5.78 dB

5.79dB
26.54 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com  Email:

service@dl|-cert.com

Page 21 of 272
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Report

Band4 QAM16 BW=3MHz Channel=19965 RB Size=15 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF AC [ SENSE:INT] I ALIGN AUTO |

09:31:11 PMDec 30, 2024

Center Freq: 1.711500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.711500000 GHz

——
#IFGain:Low

Average Power

19.84 dBm
46.62 % at 0dB

2.77dB
4.72 dB
5.75dB
6.27 dB
6.59 dB
6.66 dB

6.67 dB
26.51 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band4 QPSK BW=3MHz Channel=20175 RB Size=15 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF AC [ SENSE:INT] I ALIGN AUTO |

09:31:15 PMDec 30, 2024

Center Freq: 1.732500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.732500000 GHz

——
#IFGain:Low

Average Power

20.79 dBm
49.01 % at 0dB

2.31dB
4.14 dB
5.00dB
5.47 dB
5.71dB
5.84 dB

5.88 dB
26.67 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com  Email:

service@dl|-cert.com

Page 22 of 272
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Report

Band4 QAM16 BW=3MHz Channel=20175 RB Size=15 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

09:31:17 PMDec 30, 2024

Center Freq: 1.732500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.732500000 GHz

——
#IFGain:Low

Gaussian

Average Power

19.96 dBm
46.50 % at 0dB

2.81dB
4.81 dB
5.88 dB
6.50 dB
6.91dB
7.02dB

7.04 dB
27.00 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band4 QPSK BW=3MHz Channel=20385 RB Size=15 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

09:31:22 PMDec 30, 2024

Center Freq: 1.753500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.753500000 GHz

——
#IFGain:Low

Average Power Gaussian

20.96 dBm
49.96 % at 0dB

2.29dB
4.05dB
4.84 dB
5.26 dB
5.66 dB
5.77 dB

5.77 dB
26.73 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com

Page 23 of 272


mailto:service@dl-cert.com

Report

Band4 QAM16 BW=3MHz Channel=20385 RB Size=15 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF AC [ SENSE:INT] I ALIGN AUTO |

09:31:24 PMDec 30, 2024

Center Freq: 1.753500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.753500000 GHz

——
#IFGain:Low

Average Power

20.09 dBm
47.23 % at 0dB

2.74dB
4.59 dB
5.61dB
6.03 dB
6.33dB
6.44 dB

6.44 dB
26.53 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band4 QPSK BW=5MHz Channel=19975 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF AC [ SENSE:INT] I ALIGN AUTO |

09:31:31 PMDec 30, 2024

Center Freq: 1.712500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.712500000 GHz

——
#IFGain:Low

Average Power Gaussian
0

20.76 dBm
49.27 % at 0dB

2.25dB
417 dB
5.01dB
5.42dB
5.68 dB
5.78 dB

5.78 dB
26.54 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com  Email:

service@dl|-cert.com

Page 24 of 272


mailto:service@dl-cert.com

Report

Band4 QAM16 BW=5MHz Channel=19975 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF AC [ SENSE:INT] I ALIGN AUTO |

09:31:34 PMDec 30, 2024

Center Freq: 1.712500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.712500000 GHz

——
#IFGain:Low

Average Power

19.93 dBm
47.37 % at 0dB

2.73dB
4.73 dB
5.76 dB
6.26 dB
6.51dB
6.59 dB

6.61 dB
26.54 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band4 QPSK BW=5MHz Channel=20175 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF AC [ SENSE:INT] I ALIGN AUTO |

09:31:38 PMDec 30, 2024

Center Freq: 1.732500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.732500000 GHz

——
#IFGain:Low

Average Power

20.83 dBm
49.64 % at 0dB

2.26dB
4.15dB
5.03dB
5.48 dB
5.80dB
6.18 dB

6.19dB
27.02 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com  Email:

service@dl|-cert.com
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Report

Band4 QAM16 BW=5MHz Channel=20175 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

09:31:40 PMDec 30, 2024

Center Freq: 1.732500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.732500000 GHz

——
#IFGain:Low

Average Power

19.92 dBm
47.27 % at 0dB

2.73dB
4.72 dB
5.77 dB
6.30 dB
6.64 dB
6.90 dB

6.91dB
26.83 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band4 QPSK BW=5MHz Channel=20375 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

09:31:45 PMDec 30, 2024

Center Freq: 1.752500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.752500000 GHz

——
#IFGain:Low

Average Power Gaussian

20.94 dBm
50.36 % at 0dB

2.20dB
4.00 dB
4.81 dB
5.21dB
5.44dB
5.57 dB

5.63 dB
26.57 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com

Page 26 of 272


mailto:service@dl-cert.com

Report

Band4 QAM16 BW=5MHz Channel=20375 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF AC [ SENSE:INT] I ALIGN AUTO |

09:31:48 PMDec 30, 2024

Center Freq: 1.752500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.752500000 GHz

——
#IFGain:Low

Average Power

20.12 dBm
47.91 % at 0dB

2.69dB
4.61 dB
5.59 dB
6.13dB
6.33dB
6.42dB

6.50 dB
26.62 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band4 QPSK BW=10MHz Channel=20000 RB Size=50 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF AC [ SENSE:INT] I ALIGN AUTO |

09:31:55 PMDec 30, 2024

Center Freq: 1.715000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.715000000 GHz

——
#IFGain:Low

Average Power

20.68 dBm
49.31 % at 0dB

2.19dB
4.11 dB
5.01dB
5.67 dB
6.13dB
6.20dB

6.20 dB
26.88 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

o,
0.0001 "BOdB

Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com  Email:

service@dl|-cert.com

Page 27 of 272


mailto:service@dl-cert.com

Report

Band4 QPSK BW=10MHz Channel=20350 RB Size=50 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC

Center Freq 1.750000000 GHz

Average Power

20.94 dBm
50.74 % at 0dB

2.14dB
3.94dB
4.76 dB
5.33dB
5.71dB
5.88 dB

5.89dB
26.83 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [

ALIGN AUTO

[ 09:32:03 PMDec 30, 2024

Center Freq: 1.750000000 GHz
Trig: Free Run
#Atten: 40 dB

——
#IFGain:Low

Gaussian

0.0001 %
Info BW 25.000 MHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

MSG

STATUS

Band4 QPSK BW=10MHz Channel=20175 RB Size=50 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC

Center Freq 1.732500000 GHz

Average Power

20.76 dBm
49.76 % at 0dB

2.18dB
4.05dB
4.94 dB
5.61dB
6.00 dB
6.07 dB

6.08 dB
26.84 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [

ALIGN AUTO

[ 09:31:59

PMDec 30,2024

Center Freq: 1.732500000 GHz
Trig: Free Run
#Atten: 40 dB

——
#IFGain:Low

Gaussian
0

0.0001 %
Info BW 25.000 MHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

STATUS

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email:

service@dl|-cert.com
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Report

Band4 QPSK BW=15MHz Channel=20025 RB Size=75 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

09:32:10 PMDec 30, 2024

Center Freq: 1.717500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.717500000 GHz

——
#IFGain:Low

Average Power

20.62 dBm
47.87 % at 0dB

2.36dB
4.36 dB
5.19dB
5.49 dB
5.73dB
5.83dB

5.93dB
26.55 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band4 QPSK BW=15MHz Channel=20175 RB Size=75 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

09:32:15 PMDec 30, 2024

Center Freq: 1.732500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.732500000 GHz

——
#IFGain:Low

Average Power

20.76 dBm
48.27 % at 0dB

2.33dB
4.27 dB
5.07 dB
5.38dB
5.53dB
5.64 dB

5.64 dB
26.40 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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Report

Band4 QPSK BW=15MHz Channel=20325 RB Size=75 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

09:32:19 PMDec 30, 2024

Center Freq: 1.747500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.747500000 GHz

——
#IFGain:Low

Gaussian

Average Power

20.85 dBm
49.40 % at 0dB

2.29dB
4.19 dB
4.95dB
5.25dB
5.43dB
5.58 dB

5.58 dB
26.43 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band4 QPSK BW=20MHz Channel=20050 RB Size=100 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

09:32:26 PMDec 30, 2024

Center Freq: 1.720000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.720000000 GHz

——
#IFGain:Low

Average Power

20.79 dBm
48.32 % at 0dB

2.22dB
4.15dB
5.06 dB
5.62 dB
6.03 dB
6.28 dB

6.43 dB
27.22 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

o,
0.0001 "BOdB

Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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Report

Band4 QPSK BW=20MHz Channel=20175 RB Size=100 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF AC [ SENSE:INT] I ALIGN AUTO

09:32:30 PMDec 30, 2024

|
Center Freq: 1.732500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.732500000 GHz

——
#IFGain:Low

Average Power

20.76 dBm
49.10 % at 0dB

2.21dB
4.07 dB
4.94 dB
5.52dB
5.91dB
6.15dB

6.19dB
26.95 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band4 QPSK BW=20MHz Channel=20300 RB Size=100 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF AC

SENSE:INT] [ ALIGN AUTO

09:32:34 PMDec 30, 2024

|
Center Freq: 1.745000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.745000000 GHz

——
#IFGain:Low

Average Power

20.90 dBm
49.62 % at 0dB

2.19dB
4.02 dB
4.85dB
5.45dB
5.88 dB
6.04 dB

6.08 dB
26.98 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com  Email:

service@dl|-cert.com
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Report

Band5 QPSK BW=1.4MHz Channel=20407 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC

Center Freq 824.700000 MHz

Average Power

18.48 dBm
52.45 % at 0dB

2.35dB
3.64dB
4.03dB
421 dB
432 dB
4.35dB

4.37 dB
22.85dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [ ALIGN AUTO |

09:42:17 PMDec 30, 2024

Center Freq: 824.700000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

Gaussian

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG

STATUS

Band5 QAM16 BW=1.4MHz Channel=20407 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF

Center Freq824. 7

Average Power

17.56 dBm
48.77 % at 0dB

2.78 dB
4.32 dB
4.87 dB
5.12dB
5.25dB
5.29dB

5.30dB
22.86 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [ ALIGN AUTO |

09:42:19 PMDec 30, 2024

Center Freq: 824.700000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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Report

Band5 QPSK BW=1.4MHz Channel=20525 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

[ SENSE:INT] [ ALIGN AUTO |

09:42:23 PMDec 30, 2024

Center Freq: 836.500000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

Average Power

16.85 dBm
47.22 % at 0dB

2.52dB
4.44 dB
5.18 dB
5.63dB
6.10dB
6.12dB

6.12dB
22.97 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band5 QAM16 BW=1.4MHz Channel=20525 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

[ SENSE:INT] [ ALIGN AUTO |

09:42:26 PMDec 30, 2024

Center Freq: 836.500000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

Average Power

15.84 dBm
45.99 % at 0dB

2.86dB
4.97 dB
5.95dB
6.53 dB
6.70 dB
6.72dB

6.77 dB
22.61 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com  Email:

service@dl|-cert.com
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Report

Band5 QPSK BW=1.4MHz Channel=20643 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

09:42:31 PMDec 30, 2024

Center Freq: 848.200000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 848.300000 MHz

——
#IFGain:Low

Average Power

15.72 dBm
46.78 % at 0dB

254 dB
4.44 dB
5.22dB
5.69 dB
6.22dB
7.02dB

7.06 dB
22.78 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band5 QAM16 BW=1.4MHz Channel=20643 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 A [ SENSE:INT] I ALIGN AUTO |

09:42:34 PMDec 30, 2024

Center Freq: 848.200000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq848.

——
#IFGain:Low

Average Power

14.80 dBm
45.75 % at 0dB

2.86dB
4.99 dB
5.95dB
6.34 dB
6.51dB
6.60 dB

6.60 dB
21.40 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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Report

Band5 QAM16 BW=3MHz Channel=20415 RB Size=15 Position=#0

[l

e Keysight Spectrum Analyzer - Power Stat CCDF
500 AC [

RL

SENSE:INT] [ ALIGN AUTO |

09:42:43 PMDec 30, 2024

Center Freq: 825.500000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 825.500000 MHz

——
#IFGain:Low

Average Power Gaussian

17.42 dBm
48.33 % at 0dB

2.68dB
4.16 dB
4.82 dB
5.14dB
5.34dB
5.37 dB

5.41dB
22.83 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band5 QPSK BW=3MHz Channel=20415 RB Size=15 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

[ SENSE:INT] [ ALIGN AUTO | 09:42:40

PMDec 30,2024

Center Freq: 825.500000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

Average Power

18.38 dBm
50.87 % at 0dB

217 dB
347 dB
3.94 dB
425dB
4.44 dB
4.47 dB

4.49 dB
22.87 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

o,
0.0001 "BOdB

Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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Report

Band5 QPSK BW=3MHz Channel=20525 RB Size=15 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

[ SENSE:INT] [ ALIGN AUTO |

09:42:47 PMDec 30, 2024

Center Freq: 836.500000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

Average Power

16.91 dBm
46.21 % at 0dB

2.37dB
4.40 dB
5.24 dB
5.76 dB
6.15dB
6.63 dB

6.63 dB
23.54 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band5 QAM16 BW=3MHz Channel=20525 RB Size=15 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

[ SENSE:INT] [ ALIGN AUTO |

09:42:50 PMDec 30, 2024

Center Freq: 836.500000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

Average Power

15.99 dBm
45.15 % at 0dB

2.83dB
5.03dB
6.04 dB
6.56 dB
6.99 dB
7.08 dB

7.09dB
23.08 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com  Email:

service@dl|-cert.com
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Report

Band5 QAM16 BW=3MHz Channel=20635 RB Size=15 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF AC [ SENSE:INT] I ALIGN AUTO |

09:42:57 PMDec 30, 2024

Center Freq: 847.500000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 847.500000 MHz

——
#IFGain:Low

Average Power

14.92 dBm
44.48 % at 0dB

2.80dB
5.05dB
6.07 dB
6.49 dB
6.77 dB
6.93dB

6.97 dB
21.89 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band5 QPSK BW=3MHz Channel=20635 RB Size=15 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL 500 A [ SENSE:INT] I ALIGN AUTO |

09:42:54 PMDec 30, 2024

Center Freq: 847.500000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

Average Power

15.90 dBm
44.99 % at 0dB

244 dB
4.51 dB
5.29dB
5.69 dB
6.01dB
6.19dB

6.20 dB
22.10 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com  Email:

service@dl|-cert.com
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Report

Band5 QPSK BW=5MHz Channel=20425 RB Size=25 Position=#0

[l

e Keysight Spectrum Analyzer - Power Stat CCDF
500 AC [

RL

SENSE:INT] [ ALIGN AUTO |

09:43:03 PMDec 30, 2024

Center Freq: 826.500000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 826.500000 MHz

——
#IFGain:Low

Average Power Gaussian

18.08 dBm
49.64 % at 0dB

2.16dB
3.57dB
4.11 dB
437 dB
454 dB
4.69 dB

4.72 dB
22.80 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band5 QAM16 BW=5MHz Channel=20425 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

[ SENSE:INT] [ ALIGN AUTO | 09:43:06

PMDec 30,2024

Center Freq: 826.500000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

Average Power

17.18 dBm
47.90 % at 0dB

2.67 dB
4.22 dB
4.90 dB
5.21dB
5.47 dB
5.62 dB

5.63 dB
22.81 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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Report

Band5 QAM16 BW=5MHz Channel=20525 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL

500 AC [ SENSE:INT] [ ALIGN AUTO |

09:43:12 PMDec 30, 2024

Center Freq: 836.500000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 836.500000 MHz

——
#IFGain:Low

Average Power Gaussian

16.01 dBm
44.77 % at 0dB

2.82dB
5.17 dB
6.29 dB
6.85dB
7.31dB
7.51dB

7.55dB
23.56 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

o,
0.0001 "BOdB

Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band5 QPSK BW=5MHz Channel=20525 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

[ SENSE:INT] [ ALIGN AUTO |

09:43:10 PMDec 30, 2024

Center Freq: 836.500000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

Average Power

16.93 dBm
45.58 % at 0dB

2.38dB
4.56 dB
5.51dB
6.00 dB
6.36 dB
6.81dB

6.83 dB
23.76 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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Report

Band5 QPSK BW=5MHz Channel=20625 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF AC [ SENSE:INT] I ALIGN AUTO |

09:43:17 PMDec 30, 2024

Center Freq: 846.500000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 846.500000 MHz

——
#IFGain:Low

Average Power

16.04 dBm
46.85 % at 0dB

2.29dB
417 dB
4.86 dB
5.20dB
5.34dB
5.46 dB

5.46 dB
21.50 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band5 QAM16 BW=5MHz Channel=20625 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL 500 A [ SENSE:INT] I ALIGN AUTO |

09:43:19 PMDec 30, 2024

Center Freq: 846.500000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

Average Power

15.17 dBm
45.95 % at 0dB

2.73dB
4.74 dB
5.62 dB
6.02 dB
6.28 dB
6.34 dB

6.35dB
21.52 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com  Email:

service@dl|-cert.com
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Report

Band5 QPSK BW=10MHz Channel=20450 RB Size=50 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

Average Power

18.00 dBm
47.16 % at 0dB

2.30dB
3.85dB
4.57 dB
5.02dB
5.35dB
5.95dB

5.57 dB
23.57 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [ ALIGN AUTO |

09:43:26 PMDec 30, 2024

Center Freq: 829.000000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG

STATUS

Band5 QPSK BW=10MHz Channel=20525 RB Size=50 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

Average Power

16.95 dBm
44.21 % at 0dB

244 dB
4.48 dB
5.35dB
5.98 dB
6.27 dB
6.41dB

6.51 dB
23.46 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [ ALIGN AUTO |

09:43:30 PMDec 30, 2024

Center Freq: 836.500000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552

Web:www.dl-cert.com Email: service@dl-cert.com
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Report

Band5 QPSK BW=10MHz Channel=20600 RB Size=50 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

09:43:34 PMDec 30, 2024

Center Freq: 844.000000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 844.000000 MHz

——
#IFGain:Low

Average Power

16.37 dBm
46.96 % at 0dB

241dB
3.90dB
4.60 dB
5.04 dB
5.40 dB
5.57 dB

5.58 dB
21.95dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band66 QPSK BW=1.4MHz Channel=131979 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

09:50:58 PMDec 30, 2024

Center Freq: 1.710700000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.710700000 GHz

——
#IFGain:Low

Average Power Gaussian

20.78 dBm
49.16 % at 0dB

2.52dB
4.31 dB
5.00dB
5.29dB
5.45dB
5.591dB

5.53 dB
26.31 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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Report

Band66 QAM16 BW=1.4MHz Channel=131979 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC

Center Freq 1.710700000 GHz

Average Power

19.90 dBm
46.56 % at 0dB

2.80dB
4.91 dB
5.82dB
6.26 dB
6.54 dB
6.58 dB

6.59 dB
26.49 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [

ALIGN AUTO

[ 09:51:01 PMDec 30, 2024

Center Freq: 1.710700000 GHz
Trig: Free Run
#Atten: 40 dB

——
#IFGain:Low

Gaussian

0.0001 %
Info BW 25.000 MHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

MSG

STATUS

Band66 QPSK BW=1.4MHz Channel=132322 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC

Center Freq 1.745000000 GHz

Average Power

20.68 dBm
50.09 % at 0dB

2.47dB
4.14 dB
4.80 dB
5.20dB
5.63dB
5.70 dB

5.70 dB
26.38 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [

ALIGN AUTO

[ 09:51:05

PMDec 30,2024

Center Freq: 1.745000000 GHz
Trig: Free Run
#Atten: 40 dB

——
#IFGain:Low

Gaussian
0

0.0001 %
Info BW 25.000 MHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

STATUS

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email:

service@dl|-cert.com
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Report

Band66 QPSK BW=1.4MHz Channel=132665 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

09:51:12 PMDec 30, 2024

Center Freq: 1.779300000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.779300000 GHz

——
#IFGain:Low

Average Power

19.94 dBm
50.31 % at 0dB

243 dB
412 dB
4.86 dB
5.29dB
5.52dB
5.62 dB

5.62 dB
25.56 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band66 QAM16 BW=1.4MHz Channel=132322 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

09:51:08 PMDec 30, 2024

Center Freq: 1.745000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.745000000 GHz

——
#IFGain:Low

Average Power

19.77 dBm
47.07 % at 0dB

2.88dB
4.72 dB
5.60 dB
6.05dB
6.38 dB
6.41dB

6.41 dB
26.18 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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Band66 QAM16 BW=1.4MHz Channel=132665 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF AC SENSE:INT] I ALIGN AUTO

09:51:14 PMDec 30, 2024

|
Center Freq: 1.779300000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.779300000 GHz

——
#IFGain:Low

Gaussian

Average Power

19.15 dBm
47.19 % at 0dB

2.80dB
4.71 dB
5.72dB
6.10dB
6.34 dB
6.47 dB

6.48 dB
25.63 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band66 QPSK BW=3MHz Channel=131987 RB Size=15 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF AC

SENSE:INT] [ ALIGN AUTO

09:51:21 PMDec 30, 2024

|
Center Freq: 1.711500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.711500000 GHz

——
#IFGain:Low

Average Power

20.74 dBm
48.62 % at 0dB

2.35dB
4.19 dB
5.04 dB
5.52dB
5.80dB
5.86 dB

5.86 dB
26.60 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com  Email:

service@dl|-cert.com
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Band66 QPSK BW=3MHz Channel=132322 RB Size=15 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

09:51:27 PMDec 30, 2024

Center Freq: 1.745000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.745000000 GHz

——
#IFGain:Low

Average Power

20.73 dBm
49.63 % at 0dB

2.31dB
4.06 dB
4.84 dB
5.26 dB
5.47 dB
5.591dB

5.51dB
26.24 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band66 QAM16 BW=3MHz Channel=131987 RB Size=15 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

09:51:23 PMDec 30, 2024

Center Freq: 1.711500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.711500000 GHz

——
#IFGain:Low

Average Power

19.81 dBm
46.02 % at 0dB

2.81dB
4.82 dB
5.94 dB
6.41dB
6.65dB
6.81dB

6.83 dB
26.64 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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Band66 QAM16 BW=3MHz Channel=132322 RB Size=15 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

09:51:30 PMDec 30, 2024

Center Freq: 1.745000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.745000000 GHz

——
#IFGain:Low

Gaussian

Average Power

19.91 dBm
46.67 % at 0dB

2.79dB
4.74 dB
5.63 dB
6.17 dB
6.61dB
6.71dB

6.73dB
26.64 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band66 QPSK BW=3MHz Channel=132657 RB Size=15 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

09:51:34 PMDec 30, 2024

Center Freq: 1.778500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.778500000 GHz

——
#IFGain:Low

Average Power

19.96 dBm
49.22 % at 0dB

2.31dB
4.08 dB
4.92 dB
5.42dB
5.90dB
6.03dB

6.05dB
26.01 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

o,
0.0001 "BOdB

Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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Band66 QAM16 BW=3MHz Channel=132657 RB Size=15 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

09:51:37 PMDec 30, 2024

Center Freq: 1.778500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.778500000 GHz

——
#IFGain:Low

Gaussian

Average Power

19.01 dBm
46.84 % at 0dB

2.76dB
4.62 dB
5.68 dB
6.13dB
6.52 dB
6.70 dB

6.73dB
25.74 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band66 QPSK BW=5MHz Channel=131997 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

09:51:43 PMDec 30, 2024

Center Freq: 1.712500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.712500000 GHz

——
#IFGain:Low

Average Power

20.76 dBm
49.01 % at 0dB

2.27dB
4.20 dB
5.06 dB
5.51dB
5.76 dB
5.91dB

5.91dB
26.67 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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Band66 QAM16 BW=5MHz Channel=131997 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC

Center Freq 1.712500000 GHz

Average Power

19.92 dBm
47.11 % at 0dB

2.75dB
4.72 dB
5.78 dB
6.30 dB
6.59 dB
6.76 dB

6.77 dB
26.69 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [

ALIGN AUTO [ 09:51:46 PMDec 30, 2024

Center Freq: 1.712500000 GHz

Trig: Free Run
#Atten: 40 dB

——
#IFGain:Low

o,
0.0001 "BOdB

Info BW 25.000 MHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

MSG

STATUS

Band66 QPSK BW=5MHz Channel=132322 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC

Center Freq 1.745000000 GHz

Average Power

20.78 dBm
49.97 % at 0dB

2.25dB
4.04 dB
4.83dB
5.20dB
5.57 dB
5.86 dB

5.86 dB
26.64 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [

ALIGN AUTO [ 09:51:50 PMDec 30, 2024

Trig: Free Run
#Atten: 40 dB

——
#IFGain:Low

Gaussian

0.0001 %
Info BW 25.000 MHz

Center Freq: 1.745000000 GHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

STATUS

Test Report Tel: 400-688-3552
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Band66 QPSK BW=5MHz Channel=132647 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF AC [ SENSE:INT] I ALIGN AUTO |

09:51:58 PMDec 30, 2024

Center Freq: 1.777500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.777500000 GHz

——
#IFGain:Low

Average Power

19.90 dBm
49.76 % at 0dB

2.23dB
4.05dB
4.84 dB
5.28 dB
5.59dB
5.74 dB

5.74 dB
25.64 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band66 QAM16 BW=5MHz Channel=132322 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF AC [ SENSE:INT] [ ALIGN AUTO | 09:51:53

PMDec 30,2024

Center Freq: 1.745000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.745000000 GHz

——
#IFGain:Low

Average Power

19.91 dBm
47.45 % at 0dB

2.75dB
4.71 dB
5.66 dB
6.11dB
6.59 dB
6.71dB

6.73dB
26.64 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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Band66 QAM16 BW=5MHz Channel=132647 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

09:52:00 PMDec 30, 2024

Center Freq: 1.777500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.777500000 GHz

——
#IFGain:Low

Gaussian

Average Power

18.90 dBm
47.30 % at 0dB

2.72dB
4.65 dB
5.66 dB
6.16 dB
6.43dB
6.63 dB

6.68 dB
25.58 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band66 QPSK BW=10MHz Channel=132022 RB Size=50 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

09:52:07 PMDec 30, 2024

Center Freq: 1.715000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.715000000 GHz

——
#IFGain:Low

Average Power

20.72 dBm
48.88 % at 0dB

2.21dB
413 dB
5.02dB
5.61dB
6.12dB
6.24 dB

6.24 dB
26.96 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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Band66 QPSK BW=10MHz Channel=132322 RB Size=50 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF AC

Center Freq 1.745000000 GHz

Average Power

20.81 dBm
49.90 % at 0dB

2.18dB
3.97dB
4.80 dB
5.41dB
5.77 dB
5.88 dB

5.92dB
26.73 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [ ALIGN AUTO

[ 09:52:11 PMDec 30, 2024

Center Freq: 1.745000000 GHz
Trig: Free Run
#Atten: 40 dB

——
#IFGain:Low

Gaussian

o,
0.0001 "BOdB

Info BW 25.000 MHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

MSG

STATUS

Band66 QPSK BW=10MHz Channel=132622 RB Size=50 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF AC

Center Freq 1.775000000 GHz

Average Power

19.98 dBm
49.95 % at 0dB

2.15dB
3.95dB
4.79 dB
5.40 dB
5.85dB
6.03dB

6.07 dB
26.05 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [ ALIGN AUTO

[ 09:52:15

PMDec 30,2024

Center Freq: 1.775000000 GHz
Trig: Free Run
#Atten: 40 dB

——
#IFGain:Low

0.0001 %
Info BW 25.000 MHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

STATUS

Test Report Tel: 400-688-3552

Web:www.dl-cert.com Email:

service@dl|-cert.com
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Band66 QPSK BW=15MHz Channel=132047 RB Size=75 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF AC [ SENSE:INT] I ALIGN AUTO |

09:52:22 PMDec 30, 2024

Center Freq: 1.717500000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.717500000 GHz

——
#IFGain:Low

Average Power

20.88 dBm
47.25 % at 0dB

2.37dB
4.41 dB
5.26 dB
5.58 dB
5.75dB
6.10dB

6.12dB
27.00 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band66 QPSK BW=15MHz Channel=132322 RB Size=75 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF AC [ SENSE:INT] [ ALIGN AUTO | 09:52:26

PMDec 30,2024

Center Freq: 1.745000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.745000000 GHz

——
#IFGain:Low

Average Power

20.79 dBm
48.59 % at 0dB

2.33dB
4.24 dB
5.01dB
5.30dB
5.48 dB
5.58 dB

5.62 dB
26.41 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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Band66 QPSK BW=15MHz Channel=132597 RB Size=75 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC

Center Freq 1.772500000 GHz

Average Power

20.16 dBm
48.57 % at 0dB

2.32dB
4.23 dB
5.03dB
5.32dB
5.50 dB
5.62 dB

5.66 dB
25.82 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [

ALIGN AUTO

[ 09:52:31 PMDec 30, 2024

Center Freq: 1.772500000 GHz
Trig: Free Run
#Atten: 40 dB

——
#IFGain:Low

0.0001 %
Info BW 25.000 MHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

MSG

STATUS

Band66 QPSK BW=20MHz Channel=132322 RB Size=100 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC

Center Freq 1.745000000 GHz

Average Power

20.90 dBm
49.22 % at 0dB

2.20dB
4.05dB
491 dB
5.49 dB
5.86 dB
6.11dB

6.18 dB
27.08 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [

ALIGN AUTO

[ 09:52:42

PMDec 30,2024

Center Freq: 1.745000000 GHz
Trig: Free Run
#Atten: 40 dB

——
#IFGain:Low

0.0001 %
Info BW 25.000 MHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

STATUS

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email:

service@dl|-cert.com
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Band66 QPSK BW=20MHz Channel=132072 RB Size=100 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

09:52:37 PMDec 30, 2024

Center Freq: 1.720000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.720000000 GHz

——
#IFGain:Low

Average Power

20.82 dBm
48.15 % at 0dB

2.25dB
4.19 dB
5.10dB
5.70 dB
6.11dB
6.26 dB

6.30 dB
2712 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band66 QPSK BW=20MHz Channel=132572 RB Size=100 Position=#0

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

09:52:46 PMDec 30, 2024

Center Freq: 1.770000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 1.770000000 GHz

——
#IFGain:Low

Average Power

20.30 dBm
49.15 % at 0dB

2.20dB
4.05dB
4.92 dB
5.53dB
5.88 dB
6.09 dB

6.10 dB
26.40 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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04 Occupied bandwidth

Band Bandwidth (MHz) | UL Channel | RB Size | RB Position | Modulation | 99% OBW (MHz) | -26dB EBW (MHz) | Verdict
Band2 14 18607 6 #0 QPSK 1.106 1.273 PASS
Band2 14 18607 6 #0 QAM16 1.098 1.277 PASS
Band2 14 18900 6 #0 QPSK 1.100 1.288 PASS
Band2 1.4 18900 6 #0 QAM16 1.104 1.298 PASS
Band2 1.4 19193 6 #0 QPSK 1.101 1.274 PASS
Band2 1.4 19193 6 #0 QAM16 1.090 1.280 PASS
Band2 3 18615 15 #0 QPSK 2711 2.968 PASS
Band2 3 18615 15 #0 QAM16 2.694 2.977 PASS
Band2 3 18900 15 #0 QPSK 2.699 2.967 PASS
Band2 3 18900 15 #0 QAM16 2.709 2.989 PASS
Band2 3 19185 15 #0 QPSK 2.708 2.988 PASS
Band2 3 19185 15 #0 QAM16 2.702 2.983 PASS
Band2 5 18625 25 #0 QPSK 4521 4.998 PASS
Band2 5 18625 25 #0 QAM16 4516 4.958 PASS
Band2 5 18900 25 #0 QPSK 4.509 4.970 PASS
Band2 5 18900 25 #0 QAM16 4.538 5.002 PASS
Band2 5 19175 25 #0 QPSK 4521 5.019 PASS
Band2 5 19175 25 #0 QAM16 4.529 4.991 PASS
Band2 10 18650 50 #0 QPSK 8.989 9.769 PASS
Band2 10 18900 50 #0 QPSK 8.988 9.753 PASS
Band2 10 19150 50 #0 QPSK 8.978 9.823 PASS
Band2 15 18675 75 #0 QPSK 13.430 14.536 PASS
Band2 15 18900 75 #0 QPSK 13.464 14.714 PASS
Band2 15 19125 75 #0 QPSK 13.462 14.595 PASS
Band2 20 18700 100 #0 QPSK 17.853 19.251 PASS
Band2 20 18900 100 #0 QPSK 17.999 19.393 PASS
Band2 20 19100 100 #0 QPSK 17.917 19.303 PASS
Band4 1.4 19957 6 #0 QPSK 1.102 1.273 PASS
Band4 1.4 19957 6 #0 QAM16 1.096 1.296 PASS
Band4 1.4 20175 6 #0 QPSK 1.099 1.297 PASS
Band4 1.4 20175 6 #0 QAM16 1.100 1.320 PASS
Band4 1.4 20393 6 #0 QPSK 1.096 1.312 PASS
Band4 1.4 20393 6 #0 QAM16 1.097 1.272 PASS
Band4 3 19965 15 #0 QPSK 2.703 2.998 PASS
Band4 3 19965 15 #0 QAM16 2.693 2.968 PASS
Band4 3 20175 15 #0 QPSK 2.708 2.980 PASS
Band4 3 20175 15 #0 QAM16 2.700 3.005 PASS
Band4 3 20385 15 #0 QPSK 2.697 2.988 PASS
Band4 3 20385 15 #0 QAM16 2.703 3.008 PASS
Band4 5 19975 25 #0 QPSK 4.523 5.018 PASS
Band4 5 19975 25 #0 QAM16 4.500 4.978 PASS
Band4 5 20175 25 #0 QPSK 4.500 4.979 PASS
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Band4 5 20175 25 #0 QAM16 4.505 4.989 PASS
Band4 5 20375 25 #0 QPSK 4.513 4.995 PASS
Band4 5 20375 25 #0 QAM16 4.527 4.963 PASS
Band4 10 20000 50 #0 QPSK 8.985 9.810 PASS
Band4 10 20175 50 #0 QPSK 8.955 9.848 PASS
Band4 10 20350 50 #0 QPSK 8.948 9.800 PASS
Band4 15 20025 75 #0 QPSK 13.416 14571 PASS
Band4 15 20175 75 #0 QPSK 13.414 14511 PASS
Band4 15 20325 75 #0 QPSK 13.420 14.747 PASS
Band4 20 20050 100 #0 QPSK 17.937 19.219 PASS
Band4 20 20175 100 #0 QPSK 17.875 19.195 PASS
Band4 20 20300 100 #0 QPSK 17.872 19.329 PASS
Band5 14 20407 6 #0 QPSK 1.105 1.290 PASS
Band5 14 20407 6 #0 QAM16 1.102 1.309 PASS
Band5 14 20525 6 #0 QPSK 1.089 1.286 PASS
Band5 14 20525 6 #0 QAM16 1.102 1.310 PASS
Band5 14 20643 6 #0 QPSK 1.096 1.312 PASS
Band5 14 20643 6 #0 QAM16 1.093 1.276 PASS
Band5 3 20415 15 #0 QPSK 2.700 2.993 PASS
Band5 3 20415 15 #0 QAM16 2.700 2.950 PASS
Band5 3 20525 15 #0 QPSK 2.709 2.991 PASS
Band5 3 20525 15 #0 QAM16 2.699 2.962 PASS
Band5 3 20635 15 #0 QPSK 2.706 3.014 PASS
Band5 3 20635 15 #0 QAM16 2.697 3.035 PASS
Band5 5 20425 25 #0 QPSK 4.542 4.992 PASS
Band5 5 20425 25 #0 QAM16 4.505 4.970 PASS
Band5 5 20525 25 #0 QPSK 4.518 4.988 PASS
Band5 5 20525 25 #0 QAM16 4.538 4.984 PASS
Band5 5 20625 25 #0 QPSK 4.544 4.952 PASS
Band5 5 20625 25 #0 QAM16 4.535 5.033 PASS
Band5 10 20450 50 #0 QPSK 8.964 9.788 PASS
Band5 10 20525 50 #0 QPSK 8.988 9.803 PASS
Band5 10 20600 50 #0 QPSK 8.913 9.640 PASS
Band66 14 131979 6 #0 QPSK 1.100 1.283 PASS
Band66 14 131979 6 #0 QAM16 1.097 1.297 PASS
Band66 14 132322 6 #0 QPSK 1.099 1.293 PASS
Band66 14 132322 6 #0 QAM16 1.098 1.321 PASS
Band66 14 132665 6 #0 QPSK 1.095 1.298 PASS
Band66 14 132665 6 #0 QAM16 1.090 1.291 PASS
Band66 3 131987 15 #0 QPSK 2.703 2.992 PASS
Band66 3 131987 15 #0 QAM16 2.690 2.981 PASS
Band66 3 132322 15 #0 QPSK 2.705 2.978 PASS
Band66 3 132322 15 #0 QAM16 2.704 2.983 PASS
Band66 3 132657 15 #0 QPSK 2.701 2.980 PASS
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Band66 3 132657 15 #0 QAM16 2.698 2.978 PASS
Band66 5 131997 25 #0 QPSK 4.522 4.987 PASS
Band66 5 131997 25 #0 QAM16 4.494 5.009 PASS
Band66 5 132322 25 #0 QPSK 4511 5.024 PASS
Band66 5 132322 25 #0 QAM16 4.511 5.013 PASS
Band66 5 132647 25 #0 QPSK 4.502 4.936 PASS
Band66 5 132647 25 #0 QAM16 4.514 4.951 PASS
Band66 10 132022 50 #0 QPSK 8.974 9.881 PASS
Band66 10 132322 50 #0 QPSK 8.950 9.818 PASS
Band66 10 132622 50 #0 QPSK 8.974 9.850 PASS
Band66 15 132047 75 #0 QPSK 13.434 14.502 PASS
Band66 15 132322 75 #0 QPSK 13.432 14.421 PASS
Band66 15 132597 75 #0 QPSK 13.478 14.558 PASS
Band66 20 132072 100 #0 QPSK 17.869 19.235 PASS
Band66 20 132322 100 #0 QPSK 17.899 19.309 PASS
Band66 20 132572 100 #0 QPSK 17.900 19.459 PASS
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Band2 QPSK BW=1.4MHz Channel=18607 RB Size=6 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

[l

RL RF 50Q AC

[ SENSE:INT] [ ALIGN AUTO |

08:11:44 PMDec 30, 2024

Center Freq: 1.850700000 GHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

——
#IFGain:Low

Ref Offset 9.69 dB
Ref 40.00 dBm

#VEBW 91 kHz

Total Power 27.3 dBm

Occupied Bandwidth
1.1060 MHz

Transmit Freq Error
x dB Bandwidth

878 Hz
1.273 MHz

% of OBW Power

99.00 %

x dB

-26.00 dB

Radio Std: None

Radio Device: BTS

IMSG

STATUS

Band2 QAM16 BW=1.4MHz Channel=18607 RB Size=6 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

[l

RL RF 50Q AC

Ref Offset 9.69 dB
Ref 40.00 dBm

Occupied Bandwidth

[ SENSE:INT]

[ ALIGN AUTO |

08:11:46 PMDec 30, 2024

#IFGain:Low

1.0978 MHz

Transmit Freq Error
x dB Bandwidth

-1.701 kHz
1.277 MHz

——

Center Freq: 1.850700000 GHz
Trig: Free Run
#Atten: 40 dB

Avg|Hold: 200/200

#VEBW 91 kHz

Total Power

% of OBW Power

x dB

26.3 dBm

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

IMSG

STATUS
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Band2 QPSK BW=1.4MHz Channel=18900 RB Size=6 Position=#0

s Keysight Spectrum Analyzer - Occupied BW |£”i”&l
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 08:11:51 PMDec 30, 2024
Center Freq: 1.880000000 GHz Radic Std: None

—s— Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 9.76 dB
Ref 40.00 dBm

e T ]
---I----I---

#VEBW 91 kHz

Occupied Bandwidth Total Power 26.5 dBm

1.1004 MHz

Transmit Freq Error -2.874 kHz % of OBW Power 99.00 %
x dB Bandwidth 1.288 MHz x dB -26.00 dB

IM SG STATUS

Band2 QAM16 BW=1.4MHz Channel=18900 RB Size=6 Position=#0

s Keysight Spectrum Analyzer - Occupied BW |£”i”&l
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 08:11:53 PMDec 30, 2024
Center Freq: 1.880000000 GHz Radic Std: None

—s— Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 9.76 dB
Ref 40.00 dBm

#VEBW 91 kHz

Occupied Bandwidth Total Power 25.7 dBm

1.1036 MHz

Transmit Freq Error -4.726 kHz % of OBW Power 99.00 %
x dB Bandwidth 1.298 MHz x dB -26.00 dB

IM SG STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com  Email: service@dl-cert.com Page 60 of 272


mailto:service@dl-cert.com

Report

Band2 QPSK BW=1.4MHz Channel=19193 RB Size=6 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

[l

RL RF 50Q AC

[ SENSE:INT] [ ALIGN AUTO |

08:11:58 PMDec 30, 2024

Center Freq: 1.909300000 GHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

——
#IFGain:Low

Ref Offset 9.8 <B
Ref 40.00 dBm

#VEBW 91 kHz

Total Power 26.7 dBm

Occupied Bandwidth
1.1012 MHz

Transmit Freq Error
x dB Bandwidth

-543 Hz
1.274 MHz

% of OBW Power

99.00 %

x dB

-26.00 dB

Radio Std: None

Radio Device: BTS

IMSG

STATUS

Band2 QPSK BW=3MHz Channel=18615 RB Size=15 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

[l

RL RF 50Q AC

Ref Offset 9.7 <B
Ref 40.00 dBm

Occupied Bandwidth

[ SENSE:INT]

[ ALIGN AUTO |

08:12:07 PMDec 30, 2024

#IFGain:Low

2.7106 MHz

Transmit Freq Error
x dB Bandwidth

2.871 kHz
2.968 MHz

——

Center Freq: 1.851500000 GHz
Trig: Free Run
#Atten: 40 dB

Avg|Hold: 200/200

#VEW 180 kHz

Total Power

% of OBW Power

x dB

27.5 dBm

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

Sweep 1.533 ms

IMSG

STATUS
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Band2 QAM16 BW=1.4MHz Channel=19193 RB Size=6 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

[l

RL RF 50Q AC

[ SENSE:INT] [ ALIGN AUTO |

08:12:00 PMDec 30, 2024

Center Freq 1.909300000 GHz

#IFGain:Low

Ref Offset 9.8 <B
Ref 40.00 dBm

Occupied Bandwidth

1.0898 MHz
-1.457 kHz
1.280 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 1.909300000 GHz
—s— Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#VEBW 91 kHz

Total Power 25.7T dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

IMSG

STATUS

Band2 QAM16 BW=3MHz Channel=18615 RB Size=15 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

[l

RL RF 50Q AC

[ SENSE:INT] [ ALIGN AUTO |

08:12:09 PMDec 30, 2024

Center Freq 1.851500000 GHz

#IFGain:Low

Ref Offset 9.7 <B
Ref 40.00 dBm

Occupied Bandwidth
2.6943 MHz
-377 Hz
2.977 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 1.851500000 GHz
—s— Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#VEW 180 kHz

Total Power 26.5 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

Sweep 1.533 ms

IMSG

STATUS
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Band2 QPSK BW=3MHz Channel=18900 RB Size=15 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

[l

RL RF 50Q AC

[ SENSE:INT] [ ALIGN AUTO |

08:12:14 PMDec 30, 2024

Center Freq 1.880000000 GHz

#IFGain:Low

Ref Offset 9.76 dB
Ref 40.00 dBm

Occupied Bandwidth

2.6991 MHz
-2.782 kHz
2.967 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 1.880000000 GHz
—s— Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#VEW 180 kHz

Total Power 27.0 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

Sweep 1.533 ms

IMSG

STATUS

Band2 QPSK BW=3MHz Channel=19185 RB Size=15 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

[l

RL RF 50Q AC

[ SENSE:INT] [ ALIGN AUTO |

08:12:22 PMDec 30, 2024

Center Freq 1.908500000 GHz

#IFGain:Low

Ref Offset 9.8 <B
Ref 40.00 dBm

L e

Occupied Bandwidth

2.7076 MHz
7.660 kHz
2.988 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 1.908500000 GHz
—s— Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#VEW 180 kHz

Total Power 27.2 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

Sweep 1.533 ms

IMSG

STATUS
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